




 

Lower Rio Grande Water Quality Monitoring 
Feasibility Assessment 
 

 
 
 
 
 
 
 
 

by 
David Buzan,  
Nick Landes, Ph.D., P. E. 
Pilar Corpus, CESSWI 
Jungseok Ho, Ph. D. 

 
 
 
 
 
 

 
 
 

                    
 
 

                                        



This page is intentionally blank.  



Lower Rio Grande Water Quality 
Monitoring Feasibility Assessment 

 

 

 

 

 
by 
David Buzan, Freese and Nichols, Inc. 
Nick Landes, Freese and Nichols, Inc. 
Pilar Corpus, SDI Engineering, LLC. 
Jungseok Ho, University of Texas Pan American 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
December 7, 2015



 ii 

This project was funded in part by the Texas Water Development Board, City of McAllen, and 
[...]
from the Rio Grande. The interviews are summarized in Appendix A.  
The following goals were established for the interviews: 

1. Identify four treatment processes used by LRGV WTPs for T&O treatment, and  
2. Determine four water quality parameters that would provide the most benefit for identifying 

potential upstream water quality changes affecting T&O issues, plant operations, or 
hazardous contaminants. 

 
Table  summarizes the processes and parameters that were selected for inclusion of the guidance 
matrix.  
 
Table 1.  Selected processes and parameters for incorporation into Guidance Document 

Selected Treatment Processes Selected Water Quality Parameters 
Chlorine dioxide Phycocyanin/turbidity (T&O/operational/safety 

related) 
Powdered Activated Carbon (PAC) Turbidity (operational related) 
Hydrogen Peroxide  Conductivity (T&O related) 

Terminal storage reservoir management 
 Copper sulfate 
 Potassium/sodium permanganate 
 Sonication 
 Storage  

pH (operational/safety related) 

 

2.1.1 Selected Treatment Processes 
Both chlorine dioxide and powdered activated carbon (PAC) were selected for inclusion in the 
guidance document since they are common treatment processes found in the LGRV. Both methods of 
treatment have been used to control low odor threshold compounds with earthy/musty attributes 
(Huber et al., 2005; Malleville and Suffet, 1987). Although not common, hydrogen peroxide was 
selected for inclusion in the guidance matrix since its application had promising results according to 



 

5 
 

the interviewed water provider. Studies indicate that hydrogen peroxide’s effectiveness is limited to 
cyanobacteria (Barrington et al., 2013; Bauzá et al., 2014). If dosed properly, hydrogen peroxide can 
inhibit cyanobacteria growth rates without lysing their cellular walls. If lysed, intracellular compounds 
such as phosphorus, cyanotoxins and MIB/geosmin may be released, effectively deteriorating, rather 
than improving, water quality. Terminal storage reservoir management was also selected for inclusion 
in the matrix since the reservoirs provide operators with a heightened level of operational flexibility 
while also representing a point where water quality issues can develop/worsen (e.g. algal blooms). 
Management strategies included in the matrix include addition of algaecide (e.g. copper sulfate and 
potassium permanganate), sonication and water storage (i.e. discontinue raw water pumping). 
Kommineni et al. (2009) indicated that algaecides proved useful when algal counts were low, but 
resulted in deteriorated water quality at high algal counts due to cell lysing. Alternatively, sonication 
caused settling of algae without release of intra-cellular toxins (Lee et al., 2001).  
 
2.1.2 Selected Water Quality Parameters 
 
All of the parameters selected for inclusion in the guidance matrix can be monitored using real-time 
instrumentation. Three T&O related water quality parameters and one operational/water safety 
parameter was included in the guidance matrix.  
 
Phycocyanin and chlorophyll-α were selected for inclusion since they correlate with cyanobacteria 
and algal growth, respectively. Byproducts produced during the growth of these organisms may be 
responsible for the primary T&O issues reported by interviewed WTPs, which were earthy/musty 
(geosmin/MIB) and fishy odors. Algal growth also presents operational difficulties (e.g. filter 
clogging, flow disruption) and health risks due to the production of algal toxins. Conductivity was 
selected due to its correlation with total dissolved solids (TDS) and the periodic TDS spikes that occur 
in the Rio Grande following high flow events.  
 
As a gross indicator of water quality, pH was selected for inclusion because it can be monitored 
reliably and economically. The absolute value of pH as well as pH trends can indicate whether water 
quality has shifted. Extreme pH values (6≥pH≥9) and pH shifts (ex. pH change > 1 over the course of 
1 hour) would indicate a significant water quality shift has occurred, and a heightened level of attention 
needs to be paid to the WTP’s incoming water quality. Unusual rates of pH depression from one station 
to the next may also be used to indicate decreased buffering capacity, or alkalinity. Additionally, 
chemical treatment processes at a WTP often vary based upon the water’s pH value, and forewarning 
of pH shifts will allow operators to adjust chemical doses accordingly.   

2.2  Literature Review 
In order to evaluate treatment strategies for the selected processes based upon data from the selected 
water quality parameters, a literature review was conducted. Information from the literature has been 
cited in this technical memorandum. 

3.0 Guidance Matrix 
The guidance matrix is provided in Table 22. The trigger level, or criterion that initiates a treatment 
action, is based upon deviations from normal concentrations or rates of change. As such, these triggers 
are contingent upon the deployment of a water quality monitoring station in order to develop a 
historical basis for the “typical” water quality. The validity of the trigger levels will improve as the 



 

6 
 

historical dataset increases. Multiple triggers could be associated with each water quality parameter 
based upon site specific conditions. In the same manner, the treatment recommendations will also be 
site specific even though general guidelines have been provided below. 
 
An example application of the guidance matrix is shown as follows: 

• Event description: Phycocyanin levels measured at the nearest monitoring station upstream 
of the WTP have increased by 115% over the past hour. The phycocyanin levels are within 
the 80th percentile of measurements over the past year.   

• Trigger level initiated: Trigger Level 1 (TL1) is initiated. 
• Treatment plant processes available: The treatment plant doses chlorine dioxide at 0.8 

mg/L as their primary disinfectant. They also have a terminal storage reservoir. The plant 
periodically doses copper sulfate into the terminal storage reservoir. 

• Treatment initiated: The chlorine dioxide dose is increased from 0.8 mg/L to 1.2 mg/L and 
copper sulfate is dosed into the terminal storage reservoir at 1.5 mg/L.  

 





 

7 
 

Table 2.  Guidance Matrix 
 Monitored Water Quality Parameters 

 Phycocyanin Chlorophyll-α Conductivity pH 

 
TL1: Parameter value above the 50th percentile and value increases by 100% or more in 1 

hour1 

TL2: Parameter value increases above 95th percentile1 

TL1: 6 ≥pH ≥91 

TL2: pH change > 1 unit in 
1 hour1 

T
re

at
m

en
t P

ro
ce

ss
es

 

Chlorine Dioxide TL1: 1 – 1.5 mg/L dose 
 

N/A N/A 

PAC TL1: 10 - 25 mg/L dose 
TL2: 25 – 50 mg/L dose 

N/A N/A 

Hydrogen 
Peroxide 

If data suggests cyanobacteria are abundant, then 
TL1: 1 – 1.5 mg/L dose  
TL2: 2 – 5 mg/L dose 
If data suggests cyanobacteria are minor, then increased dose 
from normal operation will not be effective. 

N/A N/A 

Terminal Storage 
Reservoir 
Management 

TL1:  (1) initiate sonication 
 (2) initiate algaecide addition:  
  1 – 2 mg/L copper sulfate 
  3 – 10 mg/L potassium permanganate 
TL2:  (1) discontinue pumping raw water  
 (2) discontinue algaecide 
 (3) continue sonication 

TL2: discontinue pumping 
raw water from canal/river 
into reservoir 

TL1 & TL2: discontinue 
pumping raw water from 
canal/river into reservoir  

TL = Trigger Level 
1 Representation of potential trigger levels. Criterion for action will be better defined upon collection of site specific historical database.  

 
 





 
 

8 
 

4.0 References 
Barrington, D.J., Ghadouani, A., Ivey, G.N. 2013. Cyanobacterial and microsystins dynamics 
following the application of hydrogen peroxide to waste stabilization ponds, Hydrology and Earth 
System Sciences, 17, 2097-2105. 
 
Bauzá, L., Aguilera, A., Echenique, R., Andrinolo, D., Giannuzzi, L.  2014. Application of 
Hydrogen Peroxide to the Control of Eutrophic Lake Systems in Laboratory Assays, Toxins, 6, 
2657-2675. 
 
Huber, M.M., Korhonen, S., Ternes, T.A., von Gunten, U. 2005. Oxidation of Pharmaceuticals 
during Water Treatment with Chlorine Dioxide, Water Research, 39(15), 3607-3617. 
 
Kommineni, S., Amante, K., Karnik, B., Sommerfeld, M., Dempster, T. 2009. Strategies for 
Controlling and Mitigating Algal Growth within Water Treatment Plants. Denver, CO: Water 
Research Foundation. 
 
Lalezary, S. Pirbazari, M., McGuire, M.J. 1986. Oxidation of Five Earth-Musty Taste and Odor 
Compounds, Journal AWWA, 78(3), 62-69. 
 
Lee, T.J., Nakano, K., Matsumara, M. 2001. Ultrasonic irradiation for blue-green algae bloom 
control, Environmental Technology, 22, 383-390. 
 
Mallevialle, J., Suffet, I.H. eds. 1987. Identification and Treatment of Tastes and Odors in Drinking 
Water. Denver, CO: AWWA Research Foundation and American Water Works Association. 

 

 
 





 
 

9 
 

Appendix A: 
WTP Interview Summaries





 
 

10 
 

 
Water Provider:   McAllen Public Utility 
Persons Interviewed: Javier Santiago, Joe Solis, Jose Salinas, JD Ibarra and Gary 

Garcia 
Date:     August 20, 2014 
 
WATER TREATMENT PLANT DESCRIPTION(S): 
 South WTP North WTP 
Capacity (MGD) 47.25 11.25 
Average Demand 
(MGD) 

~24  ~1 

Surface Water 
Provider(s) 

HCWID No. 3 (64%) 
HCID No. 2 (36%) 
 

United ID (65%) 
HCID No. 1 (23%) 
Brownsville ID (12%) 

Other Water 
Source(s) 

Groundwater (1 MGD)  No 

Terminal Storage New South Reservoir – 300 MG 
Old Boeye Reservoir – 180 MG 

North Plant Reservoir – 200 MG 

Process Flow Desc. Chlorine dioxide (0.6-0.8 mg/L); PAC; Rapid Mix; Flocculation; Sedimentation; 
Chloramination; Dual Media Filtration; Clearwells 

 
TASTE AND ODOR: 
Does the water have T&O issues? Yes, complaints about once/month 

Description of T&O issues Dirty/earthy/musty 
Fishy / wet dog 
Salty (TDS increases during heavy rain events) 

Seasonality of T&O issues N/A 
Methods to Minimize T&O issues • Continuous chlorine dioxide addition 

• Periodically apply PAC 
• Reservoir operating procedure: 

o 5-day detention time 
o Keep reservoir mixed using multiple intakes 
o Add copper sulfate when algal cell counts show 

increasing trends 
 
RAW WATER QUALITY ISSUES: 
Most Problematic Water Quality 
Changes 

TDS: increase following heavy rains 
Sulfate: increases with TDS 
pH/Alkalinity: changes seasonally and affects coagulant 
Unknown discharges into river 
Known discharges into river 

• Sulfuric acid from copper mine on Mexico side 
• Undersized WWTPs on Mexico side 

 
 
 



 
 

11 
 

Water Provider:   Brownsville Public Utilities Board 
Persons Interviewed:  Jose Armando Garza, Sergio Espinoza 
Date:     August 21, 2014 
 
WATER TREATMENT PLANT DESCRIPTION(S): 
 WTP #1 WTP #2 Southmost Regional Water 

Authority  
Capacity (MGD) 20 20 7.5 
Average Demand 
(MGD) 

~10-14  ~10-14  ~3  

Surface Water 
Provider(s) 

BPUB River Intake (29,285 acre-ft + 40,000 acre-ft 
surplus water) 

N/A 

Other Water 
Sources(s) 

Resaca de la Guerra (up to 
20% blend) 

No 20 Brackish Groundwater Wells 

Terminal Storage Reservoir 1 – 36 MG 
Reservoir 2 – 95 MG 

N/A 

Process Flow 
Desc. 

Chlorine dioxide (0.25-0.75 mg/L); PAC (4 mg/L); Rapid 
Mix (PACl w/ 2% Cu); Flocculation; Sedimentation; 
Chloramination; Dual Media Filtration; Clearwells (6.84 
MG total) 

Cartridge filters; 85% of flow 
treated by RO operated at 75% 
recovery; Caustic and CaCl 
addition; Chloramination; 
Clearwell (0.75 MG) 

 
TASTE AND ODOR: 
Does the water have T&O issues? Yes. 

Majority of complaints primarily related to sulfurous odors. 
Areas serviced by SRWA have improved water quality. 

Description of T&O issues Dirty/earthy/musty 
Fishy 
Salty  

Seasonality of T&O issues N/A 

Methods to Minimize T&O issues • Continuous chlorine dioxide addition at 0.25 – 0.75 mg/L 
• Continuous PAC addition at 4 ppm 
• Continuous copper sulfate addition at 100 mL/min after river 

pump station 
• Reservoir operating procedure: 

o 5-day detention time 
o Keep reservoir mixed using multiple intakes 
o Add copper sulfate when algal cell counts show 

increasing trends 
 
RAW WATER QUALITY ISSUES: 
Most Problematic Water Quality 
Changes 

Turbidity/TOC: increase when alkalinity and temperatures are lower 
 

 
 
 
 
 
 



 
 

12 
 

Water Provider:   Harlingen WaterWorks System 
Persons Interviewed:  David Sanchez, Juan Morales 
Date:     August 21, 2014 
 
WATER TREATMENT PLANT DESCRIPTION(S): 
 Downtown WTP Runnion WTP 
Capacity (MGD) 18.6 20 
Average Demand (MGD) 15  

Surface Water Provider(s) Harlingen ID No. 1 

Other Water Sources(s) No No 

Terminal Storage Lake Harlingen – 30 MG City of Harlingen Reservoir – 295 MG 

Process Flow Desc. Hydrogen peroxide (2 ppm); 
Chloramination; Actiflo; 
Sedimentation; Rapid Sand Filtration; 
Clearwells  

Hydrogen peroxide (2 ppm); 
Chloramination; Rapid Mix 
(Alum/CuSO4 blend); Flocculation; 
Sedimentation; Rapid Sand Filtration; 
Clearwells (12 MG) 

 
TASTE AND ODOR: 
Does the water have T&O issues? Minor. 

T&O issues have significantly decreased since converting to 
hydrogen peroxide. 

Description of T&O issues None mentioned  

Seasonality of T&O issues N/A 
Methods to Minimize T&O issues • Continuous hydrogen peroxide addition at 2 mg/L 

 
 
RAW WATER QUALITY ISSUES: 
Most Problematic Water Quality 
Changes 

None mentioned. 
 

 
 



 
 

13 
 

Water Provider:   Olmito WSC 
Persons Interviewed:  Victor Trevino 
Date:     August 21, 2014 
 
WATER TREATMENT PLANT DESCRIPTION(S): 
 Downtown WTP 
Capacity (MGD) 2 

Average Demand (MGD) 1.3  

Surface Water Provider(s) Cameron County ID No. 6 

Other Water Sources(s) No 

Terminal Storage 6.5 MG 

Process Flow Desc. Chlorine dioxide (1 mg/L); Rapid Mix (100-130 ppm Alum w/ 5% 
Cu); Flocculation; Sedimentation; Chloramination; Dual Media 
Filtration; Clearwells (0.5 MG total) 

 
TASTE AND ODOR: 
Does the water have T&O issues? Minor. 

Majority of complaints primarily related to sulfurous odors. 
 

Description of T&O issues Dirty/earthy/musty 
Fishy 
 

Seasonality of T&O issues Summer (warm temperatures) 
During lake turnover (Summer to Fall) 

Methods to Minimize T&O issues • Continuous chlorine dioxide addition at 1 mg/L 
• Dose Copper Sulfate at terminal storage reservoir  
• If raw water pH < 7.3, add Potassium Permanganate to 

terminal storage reservoir 
 
RAW WATER QUALITY ISSUES: 
Most Problematic Water Quality 
Changes 

 

 
 



 

  

Water Provider:   East Rio Hondo Water Supply Corporation 
Persons Interviewed:  Felipe Zamora 
Date:     August 22, 2014 
 
WATER TREATMENT PLANT DESCRIPTION(S): 
 Martha Ann 

Simpson WTP 
Nelson Road WTP North Cameron Regional 

WTP 
Capacity (MGD) 8 3.2 1 (~30% of WTP’s 2.5 MGD 

capacity) 
Average Demand 
(MGD) 

~10-14  ~10-14  1  

Surface Water 
Provider(s) 

Cameron County ID No. 2 N/A 

Other Water 
Sources(s) 

No No Brackish Groundwater Wells 

Terminal Storage 26 MG No N/A 
Process Flow 
Desc. 

Chlorine dioxide (1-2 
mg/L); Chloramination; 
Rapid Mix (100 mg/L 
Alum); Contact 
Clarification; Dual Media 
Filtration; Clearwell (2 
MG) 

Not documented Brackish Water RO Desalination 

 
TASTE AND ODOR: 
Does the water have T&O issues? Yes, complaints primarily during burnouts but also receive 1-2 non-

chlorine related complaints  
Description of T&O issues Musky 

Chemical-like 
Seasonality of T&O issues N/A 

Methods to Minimize T&O issues • Continuous sonication in terminal storage reservoir 
• Continuous addition of Sodium Permanganate at Raw Water 

PS 
o 2 ppm normally; 7 ppm with poor WQ 

• Conduct algae counts of reservoir 
o Shock reservoir with Potassium Permanganate when 

algae counts are high 
• Continuous chlorine dioxide addition 
 

 
RAW WATER QUALITY ISSUES: 
Most Problematic Water Quality 
Changes 

TDS: increase following heavy rains 
Ammonia: see increase in ammonia w/ poor WQ 
 

 
 
 
  





 

  

Appendix C.  
Existing Water Quality Monitoring Review 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 





 

  



 

  



 

  



 

  



 

  



 

  



 

  



 

  



 

  



 

  



 

  



 

  



 

  



 

  



 

  



 

  



 

  



 

  



 

  



 

  



 

  



 

  



 

  



 

  



 

  



 

  



 

  



 

  



 

  



 

  



 

  



 

  



 

  



 

  



 

  



 

  



 

  



 

  



 

  



 

  



 

  



 

  



 

  



 

  



 

  



 

  



 

  



 

  



 

  



 

  



 

  

 
 
 





 

  

Appendix D 
 

Texas Water Development Board Draft Report Review Comments 
  





 

  

Attachment I 
 

Lower Rio Grande Water Quality Monitoring Feasibility Assessment  
TWDB Contract No. 1448321705 

 
Draft Report Review Comments 

 
Comments: 
 

1) Scope of work item D.2.iii (report section 3.1): The report also mentions that “IBWC and 
TCEQ do not have time-of-travel data which could be used to estimate how long it may take 
taste and odor-causing compounds or potentially hazardous materials to travel down the Rio 
Grande.”  and, accordingly, relied on HEC-RAS modeling to estimate time-of-travel, at least 
for the lower portion of the study area.  Please explain why time-of-travel wasn’t estimated 
using data from IBWC stream gages (Table 1) that collect stage and discharge values at 15 
minute increments.  Gages of particular interest are listed in the Table 1 below. 

 
Table 1: IBWC stream gages on the main stem lower Rio Grande. 

Station Number 
River 

Kilometer 
River 
Mile 

River Miles below 
Falcon Dam 

Below Falcon Dam 08-4613.00 442 275 - 
At Rio Grande City 08-4647.00 378 235 40 
Near Los Ebanos 08-4663.00 329 204 71 
At Progreso Bridge 08-4725.30 199 124 151 
Near San Benito 08-4737.00 156 97.0 178 
Near Brownsville 08-4750.00 78.3 48.7 226 

 
The most recent 15 minute data for these sites is available on-line from the following link: 
http://www.ibwc.gov/Water_Data/rtdata.htm.  

 
2) Section II, Article III, Paragraph 5 requires that a copy of the TWDB’s comments be included 

in the final report. Please review the requirements of this paragraph and include the 
comments in the final report. 

 
 

  

http://www.ibwc.gov/Water_Data/rtdata.htm


 

  

Optional Comments for Consideration 

(not required to be included in the final report document) 

 

Suggested Changes that may improve the readability of the final report: 
There are some inconsistences in referencing tables within the document.  For example, on page 14, in the 
text, Table 1 and Table 2 are mentioned.  The titles for the actual tables refer to them as Table 6-1 and 
Table 6-2.  Either convention for referencing tables is acceptable, but only one, consistent convention 
should be used in the document. There are also some inconsistencies referencing costs between the text 
and tables.  

• Section 1, page E-1, 3rd paragraph: reference to Table 3 on page 9 should be Table 3-1. 

• Section 1, page E-1, last paragraph: reference to cost of $225,000 does not match total cost listed 
in Table 7-2 on page 33. 

• Section 3.1, page 8, 3rd paragraph: reference to Table 3 should be Table 3-1. 

• Section 3.1, page 9, 1st paragraph: reference to Table 4 should be Table 3-2. 

• Section 5, page 13, 2nd paragraph: reference to Table 6-2 should be Table 5-1. 

• Section 6.1, page 14, 1st paragraph: reference to Table 1 should be Table 6-1. Reference to Table 
2 should be Table 6-2. Reference to Figure 1 appears misplaced. 

• Section 6.1, page 15, 1st paragraph continued from page 14: reference to Table 2 should be Table 
6-2.   

• Section 6.1, page 15, 2nd paragraph: “Figure 5-11” should be “Figures 5-11”.   
• Section 6.2, page 21, last sentence: reference to Table 5 should be Table 6-3.  
• Section 6.3.1 A, page 23, last paragraph: reference to cost of $2,000-$3,000 does not match costs 

listed in Table 6-4 on page 27. 
• Section 6.3.1 D, page 24, 1st paragraph: reference to cost of $1,000-$2,000 does not match cost 

listed in Table 6-4 on page 27. 
• Section 6.6, page 27, 1st paragraph: reference to Table 5 should be Table 6-4. 